
  

 

 

 

 

 

 

City of Taunton, Massachusetts 

 

 

Comprehensive Wastewater 

Management Plan 

 

Final Draft Report 

 
July 2006 

 

 

 



 i 

 
Taunton, Massachusetts 
Comprehensive Wastewater Management Plan 
 
 

TABLE OF CONTENTS 
 

1.0 INTRODUCTION ....................................................................................................... 1-1 

1.1 Management Plan Background ................................................................................ 1-1 

1.2 Project Scope ........................................................................................................... 1-2 

1.3 Planning Area........................................................................................................... 1-3 
[...]
from the treatment plant is also pumped for distribution in the low area.   
 
Water from the Harris Street Pump Station is distributed to downtown Taunton and is also 
pumped to the Prospect Hill Reservoir.  The Harris Street Pump Station was originally 
constructed in the 1870s to boost water from the Taunton River to the distribution system, but 
now only receives water directly from the treatment plant.  This station contains two variable 
frequency drive electric motor driven pumps with capacities of approximately 1.5 and 5.25 mgd.  
The 5.25 mgd pump was installed in the 1950s and the 1.5 mgd pump was installed in the late 
1980s.  In 1999 a new diesel engine was installed at the pump station to power a 6 mgd pump in 
the event of a power outage.   
 
The Prospect Hill Reservoir is a concrete lined storage reservoir consisting of two basins 
approximately 25 feet deep and separated by a reinforced concrete wall.  The reservoir was 
originally constructed in 1955 as an open-air reservoir.  As a result of the Safe Drinking Water 
Act, the reservoir was covered with a hypalon cover and liner in the 1970s, which was replaced 
in 1998 with a polypropylene liner and cover.  The Prospect Hill Reservoir is used for storage of 
excess flow from the distribution system, which is then used to supply peak demands and to meet 
required fire flows.  
 
A steel standpipe with a depth of 86 feet and a capacity of 2.1 MG was built in the Myles 
Standish Industrial Park in 1981.  Currently the Industrial Park Standpipe helps support pressures 
and fire flow requirements in the area surrounding the Industrial Park. 
 
There are two high elevation areas in Taunton referred to as the Westville High Service Area and 
the East Taunton High Service Area.  The Westville High Service Area was established in the 
mid-1950s and provides water to customers in the area of Winthrop Street, South Walker Street, 
Burt Street and Glebe Street.  This area is serviced by means of the Westville Booster Pump 
Station consisting of two 0.8 mgd capacity pumps with variable frequency drive.  The pump 
station is used to fill the Westville Elevated Storage Tank located west of the pump station at the 



 

 2-6 

end of Winthrop Lane.  This tank has an overflow elevation of 254.1 feet and a capacity of 
300,000 gallons.  Many improvements to increase available flow have been made to the 
distribution system in the Westville High Service Area since 1998.   
 
The East Taunton High Service Area uses the County Street Booster Pumping Station to provide 
service to a small amount of customers at higher elevations on County Street.  This pump station 
located at the intersection of Stevens Street and County Street consists of three 0.16 mgd 
domestic pumps and two 1.1 mgd fire pumps.   
 

2.7  Wastewater Collection and Treatment System and Facilities 
This section provides an overview of the components of the city’s wastewater collection system 
and the city’s WWTF.   
 
2.7.1 Wastewater Collection System 
Taunton’s collection system, some parts of which are over 100 years old, consists of 
approximately 100 miles of sewer ranging in size from 6-inch to 36-inch diameter pipe, and 
brick-lined sewers up to 42-inch.  The Taunton system also serves portions of the towns of 
Raynham, Dighton and Norton.  The extent of the existing Taunton collection system can be 
seen on Figure 1-1.  
 
The sanitary flow is conveyed to the Taunton WWTF where it receives advanced secondary 
treatment prior to discharge to the Taunton River.  Within the Taunton wastewater collection 
system there are 25 pumping stations consisting of small single-pit submersible or packaged wet-
dry pit pumping stations to serve small developments, and larger pumping stations located on 
major interceptors or receiving flow from larger service areas.  The larger pump stations consist 
of the following: 
 
Main Lift – Located on West Water Street this pump station receives the city’s entire wastewater 
flow and pumps to the headworks of the WWTF.  The station contains four 130 HP pumps each 
with a rated capacity of 5,200 gpm at 78 ft TDH.   
 
Spring Street – Located along the Mill River this pump station receives flow from the Mill River 
Interceptor and service areas near the center of the city.  The station contains two 36 HP pumps 
each with a rated capacity of 870 gpm at 85 ft TDH. 
 
Dean Street – Located on Dean Street (Route 44) this station receives flow from the Dean Street 
Interceptor which also contains flow from the Raynham wastewater collection system.  The 
station contains two 36 HP pumps each with a rated capacity of 1400 gpm at 55 ft TDH. 
 
County Street – Located at County Street (Route 140) and Mazzone Boulevard this pump station 
receives flow from the Route 140 area and a small industrial park.  The station contains two 7.5 
HP pumps each with a rated capacity of 350 gpm at 39 ft TDH.  
 



 

 2-7 

East Taunton (Red Lane) – Located off Middleboro Avenue this pump station receives flow from 
the East Taunton collection system and from areas of Raynham.  The station contains two 66 HP 
pumps each with a rated capacity of 1,250 gpm at 119 ft TDH.   
 
Myles Standish – Located in the Myles Standish Industrial Park, this pump station receives flow 
from the Industrial Park and a few areas in the vicinity of the park.  The station contains two 7.5 
HP pumps each with a rated capacity of 350 gpm at 45 ft TDH. 
 
Warner Boulevard – Located on Joseph E. Warner Boulevard near Winthrop Street (Route 44) 
this pump station receives flow from the heavily developed commercial area along Route 44.  
The station contains two 10 HP pumps each with a rated capacity of 550 gpm at 42 ft TDH. 
 
South Street – Located in the south end of Taunton along the Dighton border this pump station 
receives flow from the southern corner of the city and from the North Dighton wastewater 
collection system.  The station contains three 50 HP pumps each with a rated capacity of 775 
gpm at 130 ft TDH. 
  
2.7.2 Wastewater Treatment Facilities 
The Taunton WWTF, which is under city jurisdiction, has been in operation since the late 1940s.  
The plant initially provided primary treatment of sanitary sewage and was expanded and 
upgraded to provide advanced secondary treatment with ammonia nitrogen reduction in 1977.  In 
1998, Professional Services Group (now known as Veolia Water North America) entered an 
agreement with the city to operate and maintain the WWTF for a 20-year period.  The agreement 
also included upgrades to improve the performance and operational reliability of the wastewater 
facilities for consistent compliance with the NPDES permit.  These capital improvements, 
directed at satisfying an Administrative Order issued by the United States Environmental 
Protection Agency on January 26, 1996, were substantially completed in 2000.  Veolia is also 
responsible for operating, maintaining, and monitoring other portions of the wastewater 
collection system including the West Water Street combined sewer overflow, pumping stations, 
and force mains.  
 
The treatment facility located on West Water Street is authorized to discharge to the Taunton 
River under NPDES Permit No. MA0100897, for which the city of Taunton and Veolia are co-
permittees.  The permit allows 8.4 mgd of secondary effluent to be discharged on a 12-month 
rolling average basis.  The plant is designed to treat an average daily flow of 8.4 mgd and a peak 
flow of 17.4 mgd.  Flow records indicate that the average daily flow for the two year period from 
2003 to 2004 was 7.6 mgd.  The plant can hydraulically handle flows up to 22.4 mgd through the 
process systems.  A bypass is available for operations to bypass flows above 17.4 mgd around 
secondary treatment.  Bypassed flow combines with secondary effluent upstream of the 
chlorination facilities. 
 
The three major liquid treatment steps at the treatment facility are preliminary treatment, primary 
treatment, and advanced secondary treatment with chlorination and dechlorination prior to 
discharge to the Taunton River.  Sludge treatment includes thickening and centrifuge dewatering 
prior to disposal at the Taunton landfill.  A site plan of the existing WWTF is shown in Figure 4-
5.  A description of the major facility components is given below.  



 

 2-8 

 
2.7.3 Preliminary Treatment   
Raw sewage is pumped to the WWTF via one 24-inch and one 20-inch raw sewage force main 
from the Main Lift Pumping Station.  The two force mains are combined into one 30-inch raw 
sewage force main with a Y-connection in the WWTF yard.  Preliminary treatment starts at the 
inlet works, which receives sewage from the 30-inch raw sewage force main.  Sewage passes 
through two mechanically cleaned bar screens or the bypass bar rack, and flows through a 
distribution structure to the primary settling tanks.   
 
2.7.4 Primary Treatment   
Primary treatment is accomplished by three square primary settling tanks.  Each tank is 55 feet 
by 53 feet and has a sidewall depth of 9 feet.  Primary settling at the facility removes 
approximately 25 percent of the raw BOD5 and 50 percent of the total suspended solids.  The 
design average and maximum hour overflow rates of the tanks fall within recommended design 
criteria at 920 and 1,920 gpd/sf, respectively with all tanks in operation.  Scum is pumped to a 
scum concentrator in the sludge handling building.  The primary sludge is pumped to a cyclone 
degritter for grit removal prior to being sent to the gravity thickener.  Down stream controls 
hydraulically limit flows to around 18 mgd without flooding the overflow weirs. 
 
2.7.5 Aeration   
After primary settling, the flow is distributed to the two aeration tank batteries for advanced 
treatment.  A total of six aeration tanks are used (three in each battery).  The 2000 plant upgrade 
included adding two new aeration tanks, one to each battery.  The four original aeration tanks are 
each equipped with three mechanical aerators with variable speed drives, while the two new 
aeration tanks use diffused air.  Return activated sludge (RAS) discharges directly into the 
aeration tanks and combines with primary effluent.  Mixed liquor exits each tank at a 
concentration of 3500-4500 mg/l (or 4500-5500 mg/L during the nitrification season) and is 
directed to the secondary settling tanks.  The aeration system is sized to provide sufficient 
oxygen to allow seasonal nitrification in the warmer months.  Plant operators have control over 
the primary effluent distribution between the two batteries and to each aeration tank.  RAS is 
automatically controlled as a ratio of the plant flow.  The Battery 1 aeration tanks have 
approximately half the volume of Battery 2.  Detention time through the aeration system, at an 
average daily flow of 8.4 mgd, is roughly 6.2 hours.   
 
2.7.6 Secondary Settling   

Four circular secondary settling tanks (two in each battery) separate solids in the mixed liquor.  
Each tank is 100-feet in diameter and 12 feet deep.  Separate sludge pump stations are provided 
for the two settling tanks in each battery.  Sludge from the bottom of the tanks discharges to the 
waste activated sludge (WAS) and RAS wetwells in each sludge pump station.  RAS is pumped 
via two return sludge pumps in each station.  Two WAS pumps in each station pump excess 
solids to the gravity sludge thickener.  The RAS is reintroduced into the aeration basin to 
maintain an active biomass.  The WAS is pumped to the gravity thickeners.  The design overflow 
rates in the secondary settling tanks are conservative.   
 



 

 2-9 

2.7.7 Disinfection   
Secondary tank effluent is sent to the chlorine contact chamber where it is disinfected with the 
flow paced addition of liquid sodium hypochlorite and dechlorinated with sodium bisulfite to 
control the chlorine residual.  The chlorine contact chamber consists of two tanks with each tank 
measuring 50 feet by 36 feet by 6.5 feet deep.  The total chlorine contact time is 14.5 minutes at 
maximum hour (or 11.3 minutes at 22.4 mgd peak).  The effluent is discharged through a 
reaeration cascade prior to discharge to the Taunton River.  
 
The sludge handling facilities at the Taunton WWTF were upgraded in 2000.  Primary sludge 
and waste activated sludge is pumped to one 50-foot diameter gravity thickener tank, which is 
covered for odor control.  The second sludge thickener is available for use but is not covered.  
The thickened sludge (1.5-4% solids) is then pumped through a sludge grinder to two 2,500 
lb/hour centrifuges for dewatering (a second standby centrifuge is installed).  The dewatered 
sludge is hauled to the city landfill.  Foul air from the sludge thickener, dewatering operation and 
headworks is collected and treated through a single stage scrubbing system for odor control. 
 
2.7.8 Septage 
Water Solutions Group (WSG) located on Mozzone Boulevard is a privatized septage treatment 
plant.  WSG accepts hauled septage which is treated and discharge into the Taunton wastewater 
collection system.  The current average daily flow from the WSG plant is 0.13 gpd.  The WSG 
plant is considered a Significant Industrial User (SIU) and is monitored as part of the Taunton 
Industrial Pretreatment Program (IPP).  



 

 3-1 

 
3.0 NEEDS ANALYSIS 
 
As part of this CWMP a wastewater needs analysis was performed to evaluate future wastewater 
needs for the city through the 20 year planning period.  Wastewater needs were determined based 
on projected city population growth and evaluation of current wastewater treatment in developed 
unsewered areas.  
 
Annual population growth trends from historic U.S. Census data were used to estimate Taunton’s 
population growth rate through the planning period and project the city’s population in 2025.  
The majority of population growth is anticipated to occur in currently undeveloped areas of the 
city with some growth due to infilling of developed areas.  Currently approximately 50 percent 
of the city’s population is sewered.  A majority of unsewered areas of the city currently treat 
wastewater using on-site septic systems.  Existing on-site septic systems throughout the city vary 
considerably in age, size and design. Over the years, many of these systems have lost their ability 
to function properly and fail to adequately dispose of settled wastewater.  Failure can be due to 
several causes such as seasonal high groundwater levels, plugging of cesspool openings, or 
plugging of leach fields.  Failing systems are typically noticeable by backed up toilets, flooded 
basements or break-out of sewage at or above ground level.  Strong odors generally accompany 
this condition, and public health issues and surface water contamination can become major 
concerns.  As part of this needs analysis evaluation of currently developed unsewered areas of 
the city was performed to determine areas that were in need of wastewater alternatives other than 
on-site septic systems.  Evaluation included gathering data from various sources to evaluate area 
soils, groundwater, lot sizes, and location of system repairs and system pumping frequency.   
 
Using population projections and evaluation of current on-site wastewater treatment systems, 
future wastewater needs for the city were evaluated and needs areas were identified.  The 
following sections describe this process of identifying wastewater needs. 
 

3.1 Population Growth 

Projections of future needs were made for a planning period through 2025 in accordance with the 
MA DEP Guide to Comprehensive Wastewater Management Planning issued in 1996, which 
prescribes a minimum planning period of 20 years.  This section describes anticipated population 
growth and land use development over this planning period.  Information used includes 
conversations with the City Planner, the city’s historic growth rate based on the U.S. Census, 
population projections for 2010 and 2020 prepared by the Massachusetts Institute for Social and 
[...]
windshield surveys a preliminary assessment initially identified 53 potentially viable sites for 
community Title 5 systems and/or satellite WWTPs.  The general location of the sites where 
preliminary assessment was conducted is shown on the detailed maps included in Appendix A. 
 
As part of the preliminary assessment several screening criteria were applied to the 53 sites 
identified.  Screening criteria included impacts to land use, proximity to known sensitive 
resources, proximity to wellhead protection zones, soil and groundwater suitability, and 
landscape position.  As preliminary assessment was conducted through windshield surveys and 
GIS maps, it was not possible to conduct a comprehensive assessment of conditions throughout 
an entire site.  Also, land availability and/or ownership were not taken into consideration for this 
preliminary site assessment.   
 
Application of the above preliminary assessment criteria to the 53 potential sites resulted in the 
identification of several sites that would not be suitable for these alternative systems.  Twenty 
four sites were determined to be unsuitable for community Title 5 systems and ten sites were 
determined to be unsuitable for satellite WWTPs.   
 
If community Title 5 systems or small satellite WWTPs are determined to be the best wastewater 
disposal alternative for a given area, then these sites will need to be further assessed to determine 
suitability for that alternative.  This more extensive assessment would take into consideration 
system design flows and required land areas based on a detailed alternative system design. 
 

4.6 Centralized Treatment 
Taunton’s WWTF is located on West Water St., as shown on Figure 1-1, with its outfall located 
on the Taunton River approximately 1.6 miles downstream from the confluence with the Mill 
River and 1.7 miles upstream from Three Mile River.  
 
Since originally constructed in 1947 to provide primary treatment for wastewater and storm 
water from the City’s combined sewer system, the WWTF has gone through a series of upgrades. 
In 1978 the facility was upgraded and expanded to provide advanced secondary treatment 
utilizing a two stage, pure oxygen nitrification process. A program to separate the sanitary sewer 
system from the storm drain system was initiated in the early 1970’s to eliminate a number of 
combined sewer overflows (CSO). Currently, there is one permitted CSO remaining in the City.  
 



 

4-24 

In August 1998, the City executed a 20 year service agreement with PSG (now Veolia) for the 
operation and maintenance of its WWTF, Main lift station and remote pumping stations. 
Incorporated in the Agreement was a specific scope of work for upgrading the then existing 
WWTF (the initial capital improvements) for the purpose of improving performance and process 
reliability.  Major improvements included: 
 
• Upgrade of the main lift station and increasing its capacity from 17.4 to 22.4 mgd. 
• Upgrade of major remote pumping stations with new equipment and controls. 
• Convert advanced secondary process from two stage system to single stage system. 
• Replace the pure oxygen system with ambient air aeration system.  
• Provide new WWTF distributed control system and SCADA system covering the main lift 

station, the CSO, major remote pumping stations and the WWTF. 
• Upgrade the CSO to comply with EPA regulations. 
• Add odor control facilities to the headworks, gravity thickener and sludge dewatering 

systems. 
• Replace the gaseous chlorine disinfection system with sodium hypochlorite system. 
 
The major portion of the upgrade was completed in 2000.  
 
The capacity of the main lift pumping station was increased from 17.4 mgd to 22.4 mgd with the 
objective of reducing the frequency of wet weather overflows at the permitted combined sewer 
overflow structure. Up to 22.4 mgd receives primary treatment of which up to 5 mgd can be 
bypassed around the secondary treatment process. The flow streams are blended upstream of the 
chlorine manhole.  Sludge is dewatered and landfilled along with grit and screenings at the 
municipal landfill.  Septage wastes from Taunton and other communities are taken to the Water 
Solutions Group (WSG Facility) located in Taunton.  Treated effluent from the WSG Facility is 
discharged to the WWTF. 
 
A description of the existing WWTF processes is provided in Section 2.  Basic data for the 
WWTF is included in Appendix C. The site plan showing the existing WWTF is provided in 
Figure 4-5 
    
The most recent permit was issued in 2001 and is included in Appendix E which lists discharge 
limits for seasonal (April through October) and non-seasonal (November through March) 
treatment. Effluent limits for ammonia nitrogen (1 mg/l) are prescribed for June through 
September. 
  
The MA DEP has indicated that nitrogen and possibly, phosphorous, limits may be imposed in 
the future regardless of any plans to expand the WWTF (Appendix D).  Taunton’s current 
NPDES permit requires monitoring of total nitrogen at the WWTF outfall during June through 
September but does not establish limits.  The requirement for nitrogen removal would have a 
significant impact on the WWTF processes and operation. 
 



 

4-25 

Figure 4-5



 

4-26 

 
4.6.1 Projected WWTF Flows 
As developed in Section 3, the projected average flow to Taunton’s central WWTF is estimated 
to 10.7 mgd assuming all identified needs areas in the City are sewered and projections from 
existing and new outside communities are accepted. Table 4-3 lists the projected average flows 
in conjunction with estimated peak flows for each of the sources. These estimates are used to 
identify systems and processes which will likely require modifications to accommodate the 
additional flows.   
 

TABLE 4-3.  ESTIMATE OF PROJECTED WWTF 
FLOWS THROUGH 2025 (mgd) 

      

Community Avg. Flow Max. Hourly Flow(1) 
Taunton 8.2 20.5 
Raynham 1.3 3.25 
Dighton 0.6 1.5 
Norton 0.05 0.13 
Easton 0.4 1.00 
Bridgewater w/Raynham - 
 Aquaria 0.05 0.13 
Estimated Totals 10.7 26.51 

1.  Peaking factor estimated at 2.5 x Average Flow 
 
 
The increased flow projections will require modifications to the Main Lift Station as well as the 
WWTF. 
 
4.6.2 Main Lift Station Modifications 
 
In 2000 the capacity of the Main Lift Station was increased from 17.4 mgd to 22.4 mgd with the 
installation of 4 new dry pit submersible pumps. The objective of this modification was aimed at 
reducing the frequency of CSO events as well as providing primary treatment and disinfection 
for the additional 5 mgd which is bypassed around the secondary treatment process. 
 
With the increased flow from Taunton and adjacent communities estimated to total 10.7 mgd by 
the year 2025 and assuming little or no flow reduction due to I/I removal, the peak flows will 
also increase. For evaluation purposes it is projected that the peak flow will increase from 22.4 
mgd to 26.5 mgd. 
 
The pumping capacity of the main lift station is limited by the physical size of the station and the 
wet well capacity. It is proposed that the pump station building be expanded to accommodate 
two additional pumps as well as controls, engine generator and related equipment.  
 



 

4-27 

The lift station discharges to the WWTF through 20 and 24-inch force mains.  With the increased 
flow it is recommended that the 20-inch cast iron main be replaced with a 24-inch ductile iron 
force main. The length of the pipeline from the lift station to the WWTF headworks is 
approximately 1,650 linear feet. The 20-inch main was constructed in the 1940’s and is in 
questionable condition.  
 
4.6.3 Central Wastewater Treatment Facilities 
Utilizing a similar design operating scenario for handling peak flows to the WWTF, 
approximately 5.0 MGD would be bypassed around the secondary system to the chlorination 
manhole. Maximum flow to the secondary processes is estimated at 21. 6 MGD.  
 
4.6.3.1 Existing WWTF Design 
The existing WWTF was originally designed as a two stage nitrification system with a hydraulic 
capacity of 8.4 MGD average and 17.4 mgd maximum hour flow. The plant was hydraulically 
designed to take 17.4 MGD through each of the two stages (Battery One and Battery Two). With 
the plant upgrade in 2000, the process was converted to a single stage operation with 
approximately 35% of the flow directed to Battery One aeration system and 65% to Battery Two. 
To maintain the plant processes during peak flow events, the design provided for bypassing 5.0 
mgd around the secondary process. 
 
4.6.3.2 Proposed Modifications to WWTF 
Increasing the capacity of the existing facility from 8.4 MGD to 10.7 MGD would require 
expansion of the primary settling tanks, aeration tanks and chlorine contact tanks. This would 
entail construction of a fourth primary settling tank, two additional aeration tanks in Battery One 
and a third chlorine contact tank. Under this alternative, each battery would have the same 
treatment capacity and flow to each could be split evenly. Improvements to the solids handling 
system would include rehabilitation of existing Thickener Tank No. 1, addition of a blending 
tank and increased dewatering capacity. The following details modifications that would be 
required at the WWTF in order to accommodate the higher average and peak flows: 
 
1. Addition of a fourth primary settling tank (PST) consisting of the following:  
    a. Construct new 55 ft x 55 ft tank adjacent to PST No.3, extend pipe gallery and add   
        stairway. Gallery designed to accommodate chemical storage and feed equipment for  
        phosphorous removal if required in future.  
    b. Install new sludge and scum pumps, valves and piping. Connect to existing piping in       
        gallery. 
    c. Connect primary tank effluent (PTE) to existing 36-inch PTE. 
    d. Relocate roadway, lime slurry piping, 6-inch plant water (PW) and 6-inch foam spray water 

(FSW) around new tank. 
    e. Add lighting, electrical service, unit heaters etc. in gallery extension. 
    f. Construct new 24-inch primary influent line from distribution chamber. 

2. Add two new aeration tanks, 3A and 3B,  to Battery One 
    a. Construct tanks 23 ft x 108 ft x 15 ft side water depth similar to Aeration Tank No. 3. 
    b. Extend existing 36-inch PTE to new aeration tanks. Add new inlet flow control chamber  
        and rework piping/valving in existing Chamber No.1. 



 

4-28 

    c. Install fine bubble diffusers, replace existing 10-inch air line with 12-inch line. 
    d. Connect new aeration tank effluent (ATE) line to existing 42-inch ATE. Replace section of 

30-inch ATE. 
    e. Add electrical and instrumentation equipment. 
    f. Extend lime slurry and PW lines. 
    g. Relocate roadway. 
 
3. Blower Building 
   a. Add fourth aeration blower, piping and controls. Blower to be located where existing storage 
room is now situated. 
   b. Electrical/instrumentation modifications. 
 
4. Add additional chlorine contact tank (15 min. detention at max. flow condition) 
    a. Construct tank adjacent to existing tank 50 ft x 30 ft x 12 ft deep with serpentine baffling. 

Extend effluent channel. 
    b. Will need to sheet entire excavation due to proximity of existing structures and   
        wetland boundary. 
    c. Connect inlet piping to existing 42-inch stub at distribution chamber. Install sluice gate on 

inlet into new tank. 
 
5. Rehabilitate existing gravity thickener No. 1 
    a. Replace collector, drive, weirs etc. 
    b. Provide dome cover and connect to odor control system. 
    c. Provide blending for primary and waste activated sludges up stream of gravity thickeners. 
 
6. Upgrade sludge dewatering system to accommodate larger volume of sludge.  
 
The proposed additions to the WWTF are shown on Figure 4-6. 
 
4.6.4 Advanced Treatment Facilities 
At the May 25, 2005 Project Review Meeting with MA DEP, the City was advised that discharge 
limits may be imposed in the future for reduction of total nitrogen and phosphorous (Appendix 
D). This requirement will be driven based on further evaluation of water quality in the Taunton 
River and not by increases in wastewater flows to the facility. Although this is a potential future 
requirement, the proposed plant expansion should consider the additional process systems and 
facilities which may be employed to satisfy new or more stringent permit limits. Further, the cost 
impacts of adding advanced treatment facilities to the WWTF along with the plant expansion 
should be evaluated in the cost effectiveness analysis for comparison with other alternatives 
considered for the needs areas. 
 
4.6.4.1 Advanced Treatment Process Systems 
Since no limits for total nitrogen or phosphorous have been proposed, we have considered use of 
anoxic effluent filters for nitrogen removal and chemical addition for phosphorous removal as a 
possible worst case scenario. These processes would provide a high degree of treatment with 
corresponding high capital and operating costs. Obviously, if and when nitrogen and  
 



 

4-29 

Figure  4-6   



 

4-30 

phosphorous limits are imposed, a thorough cost effectiveness analysis of alternative treatment 
processes is needed to determine the most advantageous system for the City. The proposed 
location for the advanced treatment systems are also shown on Figure 4-6. 
 
Denitrification System 
The denitrification system described herein is based on the anoxic, upflow filter type utilizing 
methanol as a carbon source to support the biological activity. As with many advanced treatment 
technologies, upflow filter systems are proprietary with various manufacturers.  
 
For design criteria we have assumed an average total nitrogen loading in the secondary effluent 
of 20 mg/l with an average hydraulic loading rate on the filters of 4.0 gallons per minute per 
square foot. The denitrification system, on which our cost effectiveness analysis is based, would 
include an influent wet well with filter feed pumps, upflow filter cells, clearwell with flushing 
water pumps and a spent washwater tank with pumps to meter spent wash water to the plant 
headworks. Blowers would be required as part of the filter wash system. It is envisioned that the 
entire facility will be housed in a building approximately 80 ft. wide by 100 ft. long and 
approximately 30 ft. high. The influent wet well, clearwell and spent wash water equalization 
tank would be located at or below grade and under the filter structure to the extent feasible. 
 
Nitrified effluent from the secondary settling tanks would be piped to the denitrification facility 
influent wet well from where it would be pumped through the upflow filters. Denitrified effluent 
will discharge to the clearwell. The clearwell would be designed to retain a sufficient volume of 
water to provide for washing two filters in sequence.  Over flow from the clearwell would be 
piped to the chlorination man hole upstream of the chlorine contact chambers. 
Flushing water pumps would be sized to provide a high rate of flow which, in combination with 
air, would fluidize the media for washing purposes. The spent wash water would discharge to a 
separate equalization tank from which flow would be metered to the head of the plant. 
 
Methanol will be added to the nitrified effluent upstream of the filters in order to provide a 
carbon source to support biological growth within the filter media. It is estimated that storage for 
approximately 30,000 gallons would be necessary to maintain a thirty day supply.  
 
The facility would be automated with local controls. Process system monitoring would be tied 
into the plant SCADA  system. 
 
Phosphorous Treatment 
Chemical addition upstream of the primary clarifiers has been considered for reducing total 
phosphorous levels in the plant effluent. For the purpose of evaluating cost impacts, we have 
assumed alum is fed at a dose of 80 milligrams per liter into the discharge from the Screen 
Building. The chemical storage and feed facilities would be located in the extension of the 
primary gallery constructed in conjunction with the fourth primary settling tank.   
 
In order to handle the additional volume of solids generated by the addition of alum, primary 
sludge pumping system replacement has been included. Likewise, replacement of the centrifuges 
and feed systems would also be included to handle the larger volume of sludge. 
 



 

4-31 

4.6.5 WWTF Operations 
Expansion of the WWTF from 8.4 MGD to 10.7 MGD  would require additional staff to operate 
and maintain the new primary settling tank,  additional aeration system components and sludge 
handling operations. Power costs would increase due to additional aeration and pumping 
requirements. Chemical costs would proportionally increase due to the flows and addition of 
polymer. 
 
Incorporation of processes for denitrification and phosphorous removal would have a significant 
impact on plant operations which, in addition to labor and power, chemical costs would be 
significant.  In the cost effectiveness analysis, these additional O&M costs are applicable to all 
users of the WWTF as the need for advanced treatment would be driven by factors unrelated to 
projected flow increases.   
 

4.7 Wastewater Conveyance Alternatives 
There are several alternatives that can be considered for conveying wastewater flow to the 
existing municipal sewer system or to one of the alternative treatment systems discussed above.  
Alternatives for wastewater conveyance included conventional gravity and force main sewers, 
small diameter sewers, and low pressure sewers.  Alternatives have been considered based on 
anticipated flows, topography, operation and maintenance, and cost effectiveness.    
 
4.7.1 Conventional Sewers 
Gravity sewers are the preferred method of transporting wastewater and a majority of the 
existing city’s system is comprised of gravity sewers in conjunction with pump stations and force 
mains.  Gravity sewers are installed with a straight alignment from manhole to manhole and 
continuously slope downward to convey flow.  Typical conventional gravity sewers are 
constructed with a minimum pipe diameter of 8 inches and a slope to provide a flow velocity of 
at least 2 feet per second to avoid solids settling.  With sewer systems that serve large 
communities with varying topography it is likely that gravity sewers will not be used in all areas 
due to elevation changes.  In areas where gravity sewers can not be used the installation of 
pumping stations and force mains is necessary.   
 
Pumping stations with force mains are used to convey flow from a low point to the desired 
location within the gravity system.  Pump stations and force mains are designed to handle peak 
wastewater flows from a service area.  They typically contain an emergency power supply and 
two pumps, each capable of handling the entire flow demand.  Conventional gravity sewers in 
combination with pump stations are used to transport wastewater for densely populated areas 
with significant flow, however the costs of installation along with operation and maintenance 
costs can be significant.  As such, smaller communities may be better suited with a more cost 
effective wastewater conveyance alternative.     
 
4.7.2 Small Diameter Gravity Sewers 
Similar to conventional sewers, small diameter gravity sewers use sloping pipe and gravity to 
convey wastewater.  However, small diameter sewers do not require manholes but rather contain 
cleanouts at locations along the pipe for maintenance access.  These sewers are used in 



 

4-32 

conjunction with septic tanks located at each individual house.  Settling within the septic tank 
reduces solids in the wastewater and allows the use of a smaller diameter sewer pipe and a more 
gradual slope.  Because this alternative still requires the use of a septic tank, maintenance 
including routine tank pumping is still required to avoid solids from entering the small diameter 